Evaluation of the Full-Scale Application

of Anaerobic Sludge Digestion at the
Blue Plains Wastewater Treatment Facility
Washington, D.C.

& sr,.,,%

Z

4\\
AL prote”

RS
W agenct

&

U.S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF RESEARCH AND DEVELOPMENT
OFFICE OF ENVIRONMENTAL ENGINEERING AND TECHNOLOGY
401 M STREET S.W.
WASHINGTON, D.C.



FINAL REPCRT

Evaluation of the Full-Scale Application
of Anaerobic Sludge Digestion at the
Blue Plains Wastewater Treatment Facility
Washington, D.C.

Submitted to:

Mr. James Basilico
US Environmental Protection Agency
Office of Research & Development
Office of Environmental Engineering & Technology
401 M Street, S.W.
Washington, D.C. 20460

Prepared Under:
[...]
2,000 1lbs. V.M./day for a total reduction of 11,000 lbs.V.M./day. Since
the treatment system was removing a total of 12,900 1lbs.V.M./day, the net
amount requiring disposal was reduced to 1,900 lbs.V.M./day. Previous data
show the average amount of volatile matter carried to sea from April to
July 1979 (the period just prior to this work) was 5,700 pounds. There-
fore, there was a reduction of two-thirds in the volatile solids requiring
disposal (5700 - 1900 = 2/3). Volume reduction was in the same proportion;

5700

that is, 4,800 cu ft/day to 1,650 cu ft/day, or approximately 2/3.
19



14

"1-7 TANOIL

s31nsay Zurjeaadg jo Axewumg

PLANT IHFLULNT

r

low 20-29 HGD

BoD, 85-110 mg/\

S
i1}
Tota

s > 40-90 mg/t
- 2.5-11.5 mg/)
1P 2.5-4.0 mg/)

PRIMARY ACTIVATED FINAL R —
- - - —
CLARIFICATION SLUDGE CLARIFICATION 00D 6-8 mg/!
§S > 8-15 my/)
fit,-N 0.6-4.0 mg/)
- RETURN SLUDGE total ¢ 1.7-2.0 mg/)
o !
~_MASTE ACTIVAIED
SLUDGE
4,000 #VH/day
2,900 IVH (rom Incomul t 5100 cu ft/day
12, rom Incoumming wastewater
2,000 JVH from digester recycle | DILUTHON WATER
1,200 #vH contributed from thickening overitow
12.000 Vi Lo digestion
[
16,200 9.000 7.200 2,400
HESOPNILIC - THERMOMHIL IC . ° TNICKERING 1.900
GRAVITY I/day £ oicestion /dey [ " prgestion i/ day yH/da AND IVijday
THICKENING 1,700 95 F 7,000 121 F R AL ELUIRIAIION ™
cu ft/day cu lt/day cu ft/day 10 FINAL DISPOSAL

TNICKENER OVERFLOW
800 lVluay

VOLATILE MATIER 10 DISPOSAL

Before thermophilic

5,700 ¢, 4,000 cu (t

After therwophilic
system incorporated

1,900 #, 1,650 cuv ft

IVB/day - POIMDS VOLAJILE MAIERIAL PER DAY

ELUIRIATION
OVERFLOM
SO0 FVM/day



12

TABLE 2-5. ROCKAWAY P.C.P. AMOUNT AND CONCENTRATION OF SOLIDS PASSING THROUGH SYSTEM

%Conc. V.M. fiV.M./day leaving
Raw ReLhickener

fIVSS thick. #V.M. _Elutriator
Mo. Flow capt. pump. Raw Meso Thermo from Meso Thermo Under  Over
1980 MGD {75% VM) cu Et/day thick dig. dig. thick. dig. dig flow flow
Jan 21 10,400 5,900 3.9 1.6 1.1 14,500 6,000 4,100 - -
Feb 19 9,500 7,300 3.6 1.8 1.3 16,500 8,200 5,900 - -
Mar 23 14,800 8,400 3.3 1.7 1.5 17,500 8,900 7,800 1,800 500
Apr 27 13,400 6,500 3.5 1.9 1.5 14,500 8,000 6,400 2,000 400
May 29 14,200 8,500 3.0 2.0 1.6 16,200 10,800 8,600 - 600
Avg.
Feb
to
May 25 12,900 7,700 3.4 1.9 1.5 16,200 9,000 7,200 1,900 500

NoLte: (1) Calc. of V.M. inventory in digesters after February show the change does not significantly influence

the above data.
(2) Measured volume March 1,600 cu ft/day x 63 x 1.8% =
April 1,700 cu ft/day x 63 x 1.9% =

1,800 #V.M./day
2,000 {#V.M./day



The daily amount of gas generated during the course of the thermo-
digestion is shown in Table 2-6. Based on the averages for the period
February to May, the meso-digester produced 83,900 cu ft/day gas, slightly
less than the comparable preceding period without digested sludge recircu-
lation through the aerator. The gas generated by the thermo-~digester
increased from an average of 7,000 cu ft/day to 14,000 cu ft/day during
recirculation. Gas production per pound of volatile solids reduced is
presented in Table 2-7, with gas production for several pure compounds

presented in Table 2-8 for comparison.

The gas mixers in both digesters were causing formation of large
solids masses in the digesters with consequent clogging of the overflows.
It was necessary to operate the mixers only a few minutes per day to

alleviate this condition.

Garber (1) in Los Angeles had determined that the thermo-digested
sludge required half the dose of iron coagulant and produced almost four
times the yield on a vacumm filter as meso-digested sludge. Accordingly,
to obtain some estimate of the improvement on coagulability achieved by the
use of the thermo-digestion in this instance, the meso and thermo-digested
sludges were subjected to polymer treatment. It was found on a laboratory
scale, that using a high molecular weight, low charge polymer #2535CH (as
manufactured by American Cynamid) the coagulability improved radically.
Specifically, dosages of up to 4,000 ppm on meso-digested sludge did not
produce an end point, although some flocculation was observed. In con-
trast, the thermo-digested sludge released 73% of the water in 30 minutes
at 1G, at a dose of 2,500 ppm. Thermo-digested sludge, after a 3 to 1
elutriation, required a lesser comparative dose of 1,650 ppm of the same

polymer to release 64% of the water within 30 minutes at 1G6.

22



TABLE 2-6. ROCKAWAY P.C.P. DAILY GAS PRODUCTION

Mesophilic Thermophilic
digester digester

Month cu ft/day cu ft/day
September 1979 79,200 5,300
October 93,800 8,200
November 90,300 6,900
December 17,200 7,500
Average, No
recirculation 87,600 7,000
January 1980 79,200 8,500
February 88,000 12,700
March 86,800 13,600
April 76,400 11,900
May 84,300 17,700
Average, with
recirculation
Feb to May 1980 83,900 14,000

23



TABLE 2-7. GAS PRODUCTION CUBIC FEET/POUND VOLATILE SOLIDS REDUCED

Mesophilic Thermophilic
Month digester digester
January 9.3 4.5
February 10.6 5.5
March 10.1 12.4
April 11.7 7.4
May 15.6 8.4

TABLE 2-8. GAS PRODUCTION AND QUALITY FROM ANAEROBIC DIGESTION OF SEVERAL
PURE COMPOUNDS

Gas production cubic

feet/pound volatile Percent
Material solids reduced content
Crude fibers 13 45-50
Fats 18-23 62-72
Grease 17 68
Protein 12 73
Scum 14-16 70-75

24



SUMMARY

A full scale test was conducted at the Rockaway Plant in New York
City, which serves a population of 100,000, for a period of five months to
evaluate a new method of reducing the amount and volume of sludge produced
from the activated sludge process. This method involved the use of (1)
high stability thermophilic digestion following mesophilic digestion, and
(2) the recirculation of a portion of such thermo-digested sludge directly
to and through the secondary system of the activated sludge process while
the remainder was conducted to a rethickening and elutriation tank.
Operating results have demonstrated that the volatile matter normally
transported to sea after meso-digestion was reduced by 2/3. Moreover, the
volume of sludge produced was lowered by 2/3 without chemical or mechanical
aids. Using a laboratory scale, it was shown that the residual solids
exhibited improved coagulability after having undergone thermo-digestion.
This change would improve the economics of all subsequent dewatering pro-
cesses. The treatment process was performed without significant adverse
effect on any accepted parameter due to the continuing recirculation of

digested sludge through the activated sludge process.
Reference: (1) Buhr, H. 0. and Andrews, J. - The Thermophilic Anaerobic

Digestion Process - Water Research. Vol. II, ppl39-146,

1977, Permanon Press, Great Britain.

25



SECTION 3
BLUE PLAINS WASTEWATER TREATMENT FACILITY

The District of Columbia WWIF is located in the southernmost portion
of Washington, DC, on the east bank of the Potomac River. The treatment
facility receives flow from the District of Columbia, Virginia, and
Maryland. The plant has a tributary area of 725 square miles, with a
design flow rate of 309 mgd and a peak flow rate of 650 mgd. It occupies
an area of more than 200 acres, and is adjoined by the US Naval Research
Laboratory to the north, the Anacostia Freeway to the east, and the Potomac

River to the south and west.

The existing (winter 1980) liquid management treatment scheme consists
of raw wastewater pumping, aerated grit removal, primary clarification,
high rate activated sludge, intermediate clarification with chemical addi-
tion for phosphorus removal, nitrification, final clarification, multi-
media filtration, and chlorine disinfection. Discharge is to the Potomac

River.

The existing (winter 1980) sludge management treatment scheme consists
of the following. All primary sludge is thickened in gravity thickeners;
all waste activated, waste nitrified, and fiiter backwash sludge is
thickened in dissolved air flotation thickeners. Approximately half of the
total sludge volume is pumped to the existing anaerobic digesters,
elutriated, vacuum filtered, and disposed of on agricultural land. The
other half of the total sludge volume is vacuum filtered with excess lime

and is either landfilled in trenches or composted.

The size and capacities of the existing sludge handling equipment are

discussed in Section 5.

26



SECTION 4
EVALUATION OF CURRENT AND FUTURE PRIMARY AND SECONDARY
SLUDGE GENERATION

The first step in this analysis of ways to improve the existing anaer-
obic digestion operation at Blue Plains involved the evaluation of current
and future sludge production. Current primary and secondary sludge produc-
tion was determined using operation data supplied by Blue Plains personnel
for the months of January through June 1980 (Appendix A, Table A-1).
Future primary and secondary sludge production was estimated by using
existing data plus assumptions as to the effects on sludge production of
the completion of current on-going plant modificatioms. All data analyses

relative to sludge production are given in Appendix B.
4.1. PRIMARY SLUDGE PRODUCTION

Primary sludge consists of those solids that settle and are removed in
the primary clarifiers. Currently, these solids are generated from the raw
plant influent after coarse screening and grit removal and the overflow
from the gravity thickening and elutriation tanks. Analysis of the data
indicates that the average dry solids withdrawn from the primary clarifiers
and pumped to the gravity thickeners is 0.348 * 0.057 dry tons of solids
per million gallons of influent flow (T/MGIF).! The volatile solids con-
tent averages 79.7 * 2.9 percent or 0.277 * 0.047 dry tons of volatile
solids per million gallons of influent flow (VT/MGIF).

Primary sludge production and volatile content are not expected to

change by any significant amount within the near future.

1 It is estimated that 0.07 to 0.1 T/MGIF is grit, which is not being
removed in the existing aerated grit chambers.

27



4.2. SECONDARY SLUDGE PRODUCTION

Secondary sludge currently consists of those solids that settle out in
the intermediate clarifiers and are removed from the system as waste
sludge. Currently, these solids come from the biological solids generated
in the high rate, activated sludge system; the suspended solids that did
not settle out in the primary clarifiers; and the solids produced from the
addition of iron for phosphorus removal. Analysis of the data indicates
that the average dry solids wasted from the intermediate clarifiers and
pumped to the dissolved air flotation thickeners is 0.284 t 0.034 T/MGIF.2
The volatile solids average 65.3 * 2.1 percent or 0.185 % 0.022 VT/MGIF.

Secondary sludge production will increase in the near future for three
reasons: increased phosphorus removal, operation of nitrification systems,

and operation of multi-media filters.

4.2.1. Increased Phosphorus Removal

Effluent limitations on phosphorus will need to be reduced from the
current 1.1 mg/l average to the NPDES permit requirement of 0.53 mg/l.
This will increase chemical sludge production from iron addition by
approximately 0.009 T/MGIF, assuming that the volatile fraction is
negligible.

4.2.2. Nitrification

At a minimum, this system will have to reduce current total Kjeldahl
nitrogen (TKN) levels in the plant effluent from an average of 13.8 mg/l
to 5.3 mg/l. Assuming a biological yield coefficient of 0.1 pounds of
solids produced per pound of TKN reduced, nitrification would generate an
additional 0.004 T/MGIF, of which 70 percent is assumed to be volatile.

2 Approximately 0.045 % 0.013 T/MGIF is attributed to chemical sludge
generated by iron addition for phosphorus removal.

28



4.2.3. Multi-media Filters

By the end of 1981, the new multi-media polishing filters will be in
operation. It is estimated that these filters will reduce the suspended
solids being discharged from the current 15 mg/l average to 7.5 mg/l. This
will contribute approximately 0.031 T/MGIF of which 70 percent is assumed

to be volatile.

These three new sources will increase secondary sludge production to
approximately 0.328 + 0.034 tons of dry solids per MG of raw influent flow.
The volatile solids content of the secondary sludge would be reduced to
0.210 * 0.023 VT/MGIF or 63.8 * 2.1 percent.

4.3. SUMMARY

Table 4-1 summarizes the information presented in Sections 4.1 and
4.2. Future sludge production should be realized by the fall of 1981.

29



TABLE 4-1. SUHMARY OF CURRENT AND FUTURE PRIMARY AND SECONDARY SLUDGE GENERATION

AT BLUE PLATINS

Sludge type
Primary

Sccondary

o High rate system
o Chemical

o HMHulti-media

o MNitrification

TOTAL

Current sludge gencration

Dry tons (pounds) per

million gallons of

influent flow

0.348 &

0.057 (696 t 114)

0.034 ( 418
0.013 ( 90

0.632 &

0.068 (1264

%

Volatlile dry tons (pounds)
per million gallons of
influent flow

Future sludge generation

Volatile dry tons (pounds)
per million gallons of
influent flow

Dry tone (pounds) per
million gallons of
influent flow

0.277 £ 0.047 (554 % 94) 0.348 £ 0.057 (696 t 114) 0.277 + 0.047 (544 * 94)
0.185 % 0.022 (370 + 44) 0.239 * 0.034 ( 478 £ 6B) 0.185 * 0.022 (370 * &44)
------------------------ 0.054 £ 0.013 ( 108 ¢ 26) e EGDREECEE
------------------------ 0.031 ( 62 ) 0.022 ( 44 )
------------------------ 0.004 ( 8 ) 0.003 (6 )
0.462 * 0.051 (924 ¢ 102)  0.676 % 0.068 (1352 * 136) 0.487 * 0.051 (974 % 102)

o€



SECTION 5
EVALUATION OF EXISTING SLUDGE MANAGEMENT COPERATIONS
ON SLUDGE PROCESSING AND SLUDGE GENERATION

The second step in the analysis of ways to improve the existing anaer-
obic digestion operation at the District of Columbia WWIF was to evaluate
existing sludge management operations. This section evaluates operating
data supplied by Blue Plains personnel for the months of January through
June 1980 (Appendix A). Data analysis, where required, is provided in the

appendix specified in the following discussion.

5.1. GRAVITY THICKENER OPERATION

There are six, 65-foot diameter gravity thickeners. Either primary or
secondary sludge can be pumped to these units, but since the installation
of the dissolved air flotation thickeners, only primary sludge has been
thickened in these tanks. Thickened sludge and/or scum collected from the
tank surface can be pumped either to the anaerobic digestion system or
directly to raw sludge dewatering. Overflow from the thickeners is re-
turned to primary treatment. Operational data for the months of January
through June 1980 is provided in Appendix A, Table A-2. Data analysis is
provided in Appendix C.

Current practice is to pump primary sludge 24 hours per day from the
primary clarifiers to the gravity thickeners at a solids concentration of
less than one percent. 1In addition, part of the elutriation tank overflow
is continually returned to the gravity thickeners. Dilution water from the
intermediate clarifier overflow is added. Experience has indicated that

the rate of dilution water utilization should be 800 gallons per day per

31



square foot of thickener tank surface. Data analysis indicates that under

this mode of operation:

1. The average thickened solids concentration that can be expected is
7.0 £ 0.5 percent.

2. The average thickened sludge volume per million gallons of plant
influent flow is 1,236 * 218 gallonms.

3. The amount of and volatile content of primary sludge produced per
million gallons of influent flow is altered. After gravity thick-
ening, the average dry solids withdrawn is 0.377 * 0.060 dry tons
of solids per million gallons of influent flow (T/MGIF).! The
volatile solids content averages 71.0 * 5.3 percent or
0.268 t 0.047 dry toms of volatile solids per million gallons of
influent flow (VI/MGIF).

Future performance of the gravity thickeners could change signifi-

cantly, depending on the following conditions:

1. Change in the amount of grit that is currently getting into the
primary sludge stream.

2. Change in the source and amount of dilution water currently being
used.

3. Change in the quantity of elutriation tank overflow presently